Biological and Chemical Treatment of Water for

Combating Ammonia: An Integrated Approach

A Thesis submitted in the partial fulfillment of the requirements for the award of the degree

of

DOCTOR OF PHILOSOPHY
by
LOKESH KUMAR
(2K17/PhD/AC/15)

Under the supervision of

DR. RAMINDER KAUR PROF. JAl GOPAL SHARMA
Faculty of Polymer Science Department of Biotechnology
Department of Applied Chemistry Delhi Technological University
Delhi Technological University Delhi-110042

Delhi-110042

DEPARTMENT OF APPLIED CHEMISTRY
DELHI TECHNOLOGICAL UNIVERSITY
DELHI-110042
July-2022



DELHI TECHNOLOGICAL UNIVERSITY
(Government of National Capital Territory Delhi)
Shahbad Daulatpur, Bawana Road, Delhi-110042, India
[...]
( In Synthetic NH,CI Water)
16

=14 e
—s=— Treatment with

>
e 12
210 e .
8 / / Synthetic Zeolite 4A
/ /ﬂ —— Treatment with
&/ Clinoptilolite
—— Treatment with

Natural Zeolite

Sorption Capaci

o N B~ O

0 5 10 15 20 25 30 35
Initial ammonia nitrogen concentration(mg/L)

Figure 37: Increasing Ammonia Sorption Capacity With Increased Ammonia

Concentration

85



The present experimental study explored that most ammonium uptake was achieved within 5
to 30 minutes (Figures 49, 50, 51). Researchers are consistent that the uptake of ammonium
ions is maximum in 5 to 15 minutes and negligible after 4 hours(Bish & Ming, 2001; T. C.
Jorgensen, 2002; Kazemian et al., 2012; Nguyen & Tanner, 1998; Prajapati et al., 2014;
Schoeman, 1986; Shakoor, 2016; Zhang et al., 2016). In Figures 38, 39, and 40, uptakes of
ammonia nitrogen (Appendix 2)are depicted with synthetic water when treated with Synthetic

zeolites 4A, Clinoptilolite, and mordenite in the form of residual ammonia-nitrogen(mg/L).

Reduction of ammonia nitrogen in different
concentration of synthetic water with synthetic

30 zeolites 4A ——5 PPM synthetic Water
25 —=—10 PPM synthetic water
20 & —=—15 PPM synthetic water

—w  u a 5% 20PPM synthetic water

Ammonia nitrogen in mg/L
H
(6]

10
X DX X
5 2 r A
0 T T 1
0 5 10 15 20 25

Duration of Treatment in Hours

Figure 38: Ammonium Uptake in Synthetic Zeolites

86



Reduction of ammonia nitrogen in different
concentration of synthetic water with Clinoptilolite
30 2 PPM synthetic water
z\‘s', 25 —+—5PPM synthetic water
e
£ 20 .L 10 PPM synthetic
S water
2 15 ——15 PPM synthetic
= _ . water
(4o
E L i
< * - . s Y
0 1 5 > T T - T - f : 1
0 5 10 15 20 25
Duration of Treatment in Hours
Figure 39: Ammonium Uptake in Clinoptilolite
Reduction of ammonia nitrogen in different concentration of
synthetic water with Mordenite
30

Ammonia nitrigen in mg/L
&

—eo— 2 PPM synthetic water"
—— 5 PPM synthetic water
10 PPM synthetic water

—s—15 PPM synthetic water
—a— 20 PPM synthetic water

b_—.\‘_'_. —s— 30 PPM synthetic water

0 5 10 15 20 25
Duration of Treatment in Hours

Figure 40: Ammonium Uptake in Mordenite

87



5.5 RESULTS DISCUSSIONS - TREATMENT OF AMMONIA IN SYNTHETIC
WATER

The synthetic and natural zeolites understudy effectively combated ammonia nitrogen when
synthetically prepared ammonium chloride solution/ water was used for treatment. The
sorption capacity of synthetic zeolite 4A was observed as 4.21, 7.68, 9.67, and 11.76 mg/g
with 5.0, 10.0, 15.0, 20.0, and 30.0 mg/L ammonia nitrogen synthetic water. The ammonia
nitrogen sorption with Clinoptilolite was observed as 3.82, 5.03, 7.09, 7.74, 10.92 with 5.0,
10.0, 15.0, 20.0, 30.0 mg/L ammonia nitrogen synthetic water. The removal capacity of
Mordenite was found as 4.56, 5.24, 7.20, 8.29, and 9.85 mg/g with 5.0, 10.0, 15.0, 20.0, and
30.0 mg/L ammonia nitrogen synthetic water. The sorption capacity of zeolites increased with
increased ammonia nitrogen concentration in water (Figure 48). A higher concentration of
ammonia nitrogen in water provides the necessary driving force for ammonium ions to
diffuse through the interface (film) into the pores of the zeolites and replace cations on the
surface of the internal micropores within a given contact time(DU et al., 2005; Margeta et al.,
2013b; Mazloomi & Jalali, 2016). Therefore, ammonia-nitrogen removal is higher in the case

of synthetic water with a higher concentration of a specific solute (ammonium ion).

88



CHAPTER 6

THE EFFICIENCY OF ZEOLITES

IN WATER TREATMENT FOR

COMBATING AMMONIA ON

TREATED SEWAGE EFFLUENT

89



CHAPTER 6: THE EFFICIENCY OF ZEOLITES IN WATER
TREATMENT FOR COMBATING AMMONIA ON TREATED
SEWAGE EFFLUENT

6. AMMONIA REMOVAL AT SEWAGE TREATMENT PLANTS

Most sewage treatment plants are limited to secondary treatment units, wherein activated
sewage treatment processes are used. The Water (Prevention Control of Pollution) Act,
passed in 1974, has a provision for the Ministry of Environment, Government of India, to
address the prevention and control of water pollution as well as the maintenance or
restoration of the country's water wholesomeness. The ammonia-nitrogen limit under the
Environment (Protection) Rules of 1986 used to be 50 mg/L, but as of the notice date of April
8, 2015, the norm is 5.0 mg/L. An activated sewage treatment plant is not concerned with
ammonia-nitrogen treatment up to secondary treatment units. So, presently, no specific
treatment is given for ammonia removal in old-designed conventional sewage treatment
plants. Thus, a particular requirement is to treat ammonia-nitrogen pollution from sewage

effluents at all sewage treatment plants.

6.1 AMMONIA NITROGEN ITS HAZARDOUS EFFECTS ON AQUATIC
ANIMALS AND PLANTS

Most of the ammonia nitrogen in the natural water exists in the form of ammonium ions. This
ammonia nitrogen is dangerous to humans, aquatic animals, and plants, depending on the
concentration for individual tolerance. Water having unionized NH3 less than 0.02 mg/L is
considered safe for fish reproduction (Holden, 1981). The Canadian Council of Ministers of
the Environment 2010 (Canadian Council of Ministers of the Environment, 2010) has
prescribed the water quality guidelines for unionized ammonia to protect marine life as 0.019
mg/L. The ammonia toxicity to the fish depends on the length of the exposure, pH,
temperature, and fish species. The ammonia nitrogen content in the river waters beyond the
tolerance limit results in hazardous conditions to aquatic lives. Excessive ammonia nitrogen

affects the fish's central nervous system, thus leading to convulsion, hyper-excitability,

90



breathing problems, cardiac attack, oxygen uptake, coma, death. The lower content of
ammonia nitrogen in water resources causes a hatching reduction in fish morphological
changes in gills, liver, kidney, and growth retardation(Wicks et al., 2002). Aquatic plants are
less sensitive than animals, so ammonia nitrogen is less hazardous for plants than animals.
The reason for the higher tolerance of the phytoplankton in vascular plants to ammonia is a
readily available energy-efficient nitrogen source for plants. However, it can be toxic when
present at high concentrations. Biologically, ammonia nitrogen (NHs + NH4") gets converted
to nitrite (NO2"), with the help of several genera of bacteria, like NitrosospiraNitrosomonas,
to Nitrate (NOs), with the use of bacteria, including NitrospiraNitrobacter. The intermediate
product nitrite is toxic to the fish, even at a low concentration of 0.10 mg/L. The end product
nitrate is considered harmless to fish up to a limit of 250 mg/L in water resources. It is used
as fertilizer by aquatic plants, including phytoplankton (Francis-Floyd et al., 2012).

6.2 PREVIOUS STUDIES ON ZEOLITES WASTEWATER TREATMENT

According to several studies (Allen, 1978; Chmielewska-Horvathova, 1996; Investigation,
2005; Smith et al., 1979), the natural zeolite clinoptilolite, which was utilized in a sewage
treatment process at the Tahoe-Truckee (Truckee, CA, USA), successfully eliminates >97%
of the NH4+ from tertiary effluent. Several nations have reported on pilot-scale research that
used clinoptilolite-rich tuff to remove NH4+ from municipal wastewater. Ammonia was
removed from the solution following the zeolite exchange and subsequent regeneration with
NaCI/KCI solutions, and an ammonium and phosphate fertilizer was created (Armbruster,
2001; Cejka et al., 2007). The Tahoe-Truckee Sanitation Agency (CA, USA) treated about
8.107 m3 of wastewater between 1978 and 1993 by using a clinoptilolite tuff for ammonia
exchange.The system was built to handle 26,100 m3/day of sewage flow in order to extract
19.5 mg NH4/liter (507 kg) from feed water around 25 mg/Liter (Investigation, 2005). Before
aeration, adding natural zeolites to sewage (such as powdered clinoptilolite) may boost
oxygen consumption and sedimentation yield, producing a sludge that is easier to dewater and
utilize as fertilizer (Szekely & Szekely, 2000). Sludge nitrification is accelerated with the use
of natural clinoptilolite. Clinoptilolite selectively absorbs NH4+ from sewage and offers
nitrifying bacteria the perfect habitat for growth, converting NH4+ to nitrate (Armbruster,
2001; Cejka et al., 2007; Sims & Little, 1973; Wojciech Franus, 2018). Numerous tonnes of
clinoptilolite-rich tuff were also used for the same purposes, primarily in the United States.

For example, in Upper Occoquan, Virginia (57,000 m3/day), Alexia, Virginia (245 000

91



m3/day), Denver, Colorado (3800 m3/day), Rosemont, Minnesota (2250 m3/day), and a few
other tiny plants in Toba, Japan.(Colella, 1999; Kalld, 2001; Pansini, 1996; Wojciech Franus,
2018).
Tuffs from the Tokaj Hills in Hungary, which are rich in clinoptilolite, have been applied in
two stages of municipal wastewater treatment in a pilot-scale study (Kall6, 2001). When 30-
100 g of powdered tuff with a grain size of 40-160 m were added to 1-M?® of raw sewage
before the aeration tank.
It was discovered that:
1. The oxygen consumption rate increased (increasing the biological activity of
the living sludge by at least 25%).
2. The sedimentation rate increased because the amount of suspended solids in
the effluent after the secondary settling tank decreased (for example, from 35
to 18 mg/Liter or (i.e. similar amounts of phosphate were removed using less
of an excess of these salts).
3. The resulting sludge could be utilized as fertilizer and was easier to dewater.

Instead of 30—35 days, anaerobic digestion takes 20—24 days.

6.3 CHEMICAL COMPOSITION OF ZEOLITES AND WASTEWATER
TREATMENT (XRF ANALYSIS)

Chemical treatment of water for combating ammonia nitrogen was done by using three
different zeolites. Municipally treated sewage effluent (MTSE) was treated with alum using
the coagulant alum with the help of a Jar Test Apparatus. MTSE water samples were further
treated with different zeolites (5g/L) using the Jar Test apparatus for one hour, agitated at 100
RPM. The effluents were filtered through ordinary filter papers, and the filtrates collected on
the filter papers were dried in a hot air oven at 100 °C. The zeolites were cooled in a
desiccator and collected/stored in 10-gm capacity glass bottles for XRD and XRF analysis.
All three zeolites were tested for X-Ray Fluorescent (XRF). X-Ray Diffraction (XRD)
analysis in a virgin and used state. The XRF analyzed the chemical composition of zeolites.

These compositions are depicted in tables 17, 18, 19, 20,21, and 22, respectively.

92



Table 17: Chemical Composition of Synthetic Zeolite 4A before use analyzed by

XRF
COMPOUND/ | CONTENT | COMPOUND/ | CONTENT | COMPOUND/ | CONTENT
ELEMENT ELEMENT ELEMENT
SiO; 47.20% Fe.0Os 912.5ppm Rb 4.2ppm
Al,Os 32.52% Cl 693.2ppm Br 2.2ppm
Na.O 16.45% TI 124.2ppm Re 1.6ppm
MgO 2.53% Sn 70.1 ppm Ir 0.8ppm
P20s 0.50% Ga 27.4 ppm Tl 0.0ppm
SO3 0.11% Zn 9.8 ppm Eu 0.0ppm
Cao 0.38% Mn 5.6ppm \Y 0.0ppm
K20 0.14% Cr 3.7 ppm

Table 18: Chemical Composition of Synthetic Zeolite 4A after use analyzed by

XRF
COMPOUND/ | CONTENT | COMPOUND/ | CONTENT | COMPOUND/ | CONTENT
ELEMENT ELEMENT ELEMENT
SiO, 45.51% Cl 0.126 % Cr 12.6ppm
Al,0s3 35.24% Fe.0O3 753.5ppm Rb 4.4ppm
Na2O 14.99 % TI 124.2ppm Br 2.2ppm
MgO 0.33% Sn 83.3 ppm As 1.8ppm
P2Os 0.46 % Ga 30.2 ppm Re 1.6ppm
SOs 0.13 % Zn 56.1 ppm TI 1.5ppm
CaOo 2.69 % Mn 32.1 ppm Ir 1.1ppm
K20 0.41% Zr 15.6 ppm Pt 0.5ppm

93



Table 19: Chemical Composition of Clinoptilolite before Use analyzed by XRF

COMPOUND/ | CONTENT | COMPOUND/ | CONTENT | COMPOUND/ | CONTENT
ELEMENT ELEMENT ELEMENT

SiO2 73.71% SOz 916.7ppm Th 53.5ppm
Al,O3 13.16% Mn 514.0ppm As 39.9ppm
Cao 5.37% Ce 290.6ppm Ga 26.4ppm

K20 3.30% Zr 204.8ppm Nb 22.8ppm
Fe.Os 2.61% Pb 140.4ppm Cu 11.1ppm
MgO 0.88% Eu 98.8 ppm Yb 9.5 ppm
P20s 0.45% Sn 97.9 ppm Ni 5.2 ppm

Cl 0.11% Zn 85.6 ppm Ir 4.0 ppm

Table 20: Chemical Composition of Clinoptilolite after Use analyzed by XRF

COMPOUND/ | CONTENT | COMPOUND/ | CONTENT | COMPOUND/ | CONTENT
ELEMENT ELEMENT ELEMENT

SiO; 73.51% Mn 555.0ppm Te 39.7ppm
Al,0s3 12.60% Ce 327.3ppm As 30.8ppm
CaO 6.54% Zr 211.0ppm Ga 26.1ppm
K20 3.27% Eu 112.0ppm Yb 8.7 ppm
Fe.0s 2.74% Zn 111.2ppm Ni 4.5 ppm
MgO 0.97% Sn 98.2 ppm Ir 0.5 ppm
TI 0.15% Pb 54.0 ppm Nd 0.0 ppm

Cl 672.2ppm Th 53.0 ppm

94



Table 21: Chemical Composition of Mordenite before Use analyzed by XRF

COMPOUND/ | CONTENT | COMPOUND/ | CONTENT | COMPOUND/ | CONTENT
ELEMENT ELEMENT ELEMENT

SiO; 73.79% Mn 733.3ppm As 33.8ppm
Al,0s 14.09% Cl 294.9ppm Th 33.4ppm
K20 5.27% Ce 987.9ppm Yb 17.8ppm
Fe.Os 3.59% Zn 252.8ppm Cu 15.2ppm
Cao 2.09% Eu 170.2ppm Nb 6.7 ppm
P20s 0.46% Sn 107.8ppm Mo 1.7 ppm
MgO 0.28% Pb 53.4 ppm Ir 0.1 ppm

TI 0.23% Ga 26.3 ppm Nd 0.0 ppm

Table 22: Chemical Composition of Mordenite after Use analyzed by XRF

COMPOUND/ | CONTENT | COMPOUND/ | CONTENT | COMPOUND/ | CONTENT
ELEMENT ELEMENT ELEMENT
SiO; 73.89% Cl 978.9ppm Pb 28.5ppm
Al,Os 13.73% Mn 565.3ppm Yb 25.5ppm
K20 5.12% Ce 377.2ppm Cu 18.1ppm
Fe 03 3.67% Zn 182.5ppm Te 6.4 ppm
Cao 2.39% Eu 160.9ppm TI 1.3 ppm
P.0s 0.48% Sn 114.4ppm Ir 0.3 ppm
MgO 0.24% Th 36.7 ppm Nd 0.0 ppm
TI 0.22% As 29.4 ppm

6.4 XRD SPECTRUM ANALYSIS OF ZEOLITES
XRD spectrum analysis of Zeolites has been carried out. Different peaks are clearly observed

while analyzing the XRD spectra of zeolites in virgin and exhausted (used) states (Figures
41, 42, 43, 44, 45, and 46, respectively).

95



1 POF TR0 NaZAR2SHT 857,775 THZO Sodium Alurvinum Sicale Hydrale |
~]11 POF 00-042-0216 Nac(AISIO4)5-4H20 Sodum Akmicum Sifcate Hycrate
o
8
Q
W
8 —
O
23 -
- -
Sg-
S|
o
T
8 —
(=
. J
N
g W S| N J JMW
4
o
vYIl""rr'llllll'Y]"llI"'V[Y'llll"']"l'll
10 20 30 40 50
2Theta (Coupled TwoTheta/Theta) WL=1.54060
Figure 41: XRD Spectra of Synthetic Zeolites 4A before Use
S _| [ POF 00-042-0216 NaB(AISio)6-4H20 Sodium Aliinur Slicate Hydrate
g. | POF 00-02B8-0241 Na2A125i1.8507.7-6.1H20 Sodium Aluminum Silicate Hydrate
o T |
o —
o
S — [
$g ]
E
-
SgA “ '
©— I
o
T 4 |
7 |
o ‘ ,
© ‘
& 1 i | 1 1
| N { A i |
- MIM{ _ Jﬂi’ﬂ h M
- I V ; l bﬁa..ilém]h
(=)

llll]llll]lllllllll]llll[llll'llll]llll]llllll

10 20 30 40 50
2Theta (Coupled TwoTheta/Theta) WL=1.54060

Figure 42: XRD Spectra of Synthetic Zeolites 4A after Use

96



1 POF O1-077-0335 Cad 4B(AI 565127, 0407 Zi{HE0IZ3 6 Heulandie-Ca |

60,000

40.000

Counts

| N
S ML .'L A i HVULI l‘.J lﬁ’nﬂl |

20.000

\

aibttlenl Bl L By o, g
o
| T T T T I T T T T I | T T T I T T T T l T T T T I T T T T I T T T T I 7 T T T I T T T T I
10 20 30 40 50
2Theta (Coupled TwoTheta/Theta) WL=1.54060
Figure 43: XRD Spectra of Clinoptilolite before Use
§_—; [1_PDF 00-015-0196 CaAlZ8iT018 6HZO Heulandite-Ca |
(o B
0

60,000
Leivs b ivitene s lveetaesili

| ETETH FRTRI NTH

Counts
40,000
|

Al

IlllllllllllllllllIIIIIIIllllllllllllllllll
1 20 30 40 50

2Theta (Coupled TwoTheta/Theta) WL=1.54060
Figure 44: XRD Spectra of Clinoptilolite after Use

97



Counts

40.000

3 (1 POF 04-016-409 Na 32al SUAIY 725120, 280HBHIO} 15 64 Wirdents |

o 7

Q 4

o g

=

© :

o 3

o

o

E

%3

o 3

o

o g

E

N 3

=

T T T T I T T T T I T T T T I T T T T , T T T T l T T T T l T T T T I T T T T I T T T T I T
10 20 30 40 50
2Theta (Coupled TwoTheta/Theta) WL=1.54060
Figure 45: XRD Spectra of Mordenite before Use

8

© 3 [1 PDF 04-016-4097 NaT.52Ca0. 5013 725120, 28048(H20)3. 54 Morderte |

o

0

60,000

20.000

Rl .
e

]

|llllIllIllllIIIIIIIIIllIIIIIIIIIII[IIIIIIIIIII

10 20 30 40 50
2Theta (Coupled TwoTheta/Theta) WL=1.54060

Figure 46: XRD Spectra of Mordenite after Use

98



6.5 WATER TREATMENT WITH ZEOLITES USING JAR TEST APPARATUS

Municipally treated sewage effluent (MTSE) treated with synthetic and natural zeolites removed a
significant amount of ammonia-nitrogen (Figures 47, 48, and 49. respectively).

Municipally Treated Sewage Effluent Treatment

—+— MTSE Control Sample —a— MTSE + 1 g/L Synthetic Zeolite 4A
3D.85

|\39.61

[u

Yo)

~
w
o
)
~

0

N

D

N

Ammgnia Nitragen (go/L).
w (6]
"8} w
J8] W U
Z/ﬁ o
(o} N N
N
/
8
S

|

= 30.57

N
(e}

0 2 4 6 8 10 12 14 16 18 20 22 24 26 28